Jardine Engineering Corporation Limited

Contract No. DE/2009/09
Supply and Installation of Electrical and
Mechanical Equipment for Tai Po Sewage
Treatment Works Stage 5 Phase 2B

Monthly Environmental Monitoring
and Audit Report for
April 2014

(Version 2.0)

Certified By (/[ " NYZ
?

REMARKS: l

The information supplied and contained within this report is, to the best of our
knowledge, correct at the time of printing.

CINOTECH accepts ne responsibility for changes made to this report by third parties,

CINOTECH CONSULTANTS LTD
Room 1719, Technology Park,
18 On Lai Street,
Shatin, NT, Hong Kong
Tel: (852) 21512083 Fax:(852)3107 1388
Email: info@cinotech.com.hk




TABLE OF CONTENTS

Page
EXECUTIVE SUMMARY ....uucceceieeeeeessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
[...]
Monitoring Schedule for the Next MOnth .........cccoooiiiiiiiiiniiiiieceeee e 18
Construction Program for the Next Month...........ccoccoiiiiiiiiiiiiiieeeeeeeeeeen 18
6 CONCLUSIONS AND RECOMMENDATIONS .oeeueeeeeceeerereesseessssscssssesssssssssssssssasses 18
CONCIUSIONS ..eeitteeiee et eeeettet e e e et et te e eeeeeeeetetaa e aeaeseeeestasanassseeeeesssanansasesesesssannnsnsesesssssnnnns 19
RECOMIMENUATIONS ..ottt et e e e e e e et et eeeseeeeeaaaa i aaeseeeeereaennaaeseeeeeenannnns 19



LIST OF TABLES

Table I Summary Table for Events Recorded in the Reporting Month
Table 11 Summary Table for Key Information in the Reporting Month
Table 1.1 Key Project Contacts

Table 2.1 Locations for Air Quality Monitoring

Table 2.2 Air Quality Monitoring Equipment

Table 2.3 Impact Dust Monitoring Parameters, Frequency and Duration
Table 2.4 Summary Table of Air Quality Monitoring Results during the reporting month
Table 3.1 Location of Noise Monitoring Station

Table 3.2 Noise Monitoring Equipment

Table 3.3 Noise Monitoring Parameters, Frequency and Duration

Table 3.4 Summary Table of Noise Monitoring Results during the Reporting Month
Table 4.1 Summary of Environmental Licensing and Permit Status
Table 4.2 Observations and Recommendations of Site Audit

LIST OF FIGURE

Figure 1.1 Site Layout Plan

Figure 1.2 Locations of Air Quality and Noise Monitoring Stations
LIST OF APPENDICES

Appendix A Action and Limit Levels

Appendix B Copies of Calibration Certificates

Appendix C  Environmental Monitoring Schedules

Appendix D 1-hour TSP Monitoring Results and Graphical Presentations
Appendix E  24-hour TSP Monitoring Results and Graphical Presentations
Appendix F Noise Monitoring Results and Graphical Presentations
Appendix G Summary of Exceedance

Appendix H  Site Audit Summary

Appendix I  Event Action Plans

Appendix J  Updated Environmental Mitigation Implementation Schedule
Appendix K Waste Generation in the Reporting Month

Appendix L. Complaint Log

Appendix M

Construction Programme

ii



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09
Supply and Installation of Electrical and Mechanical Equipment

for Tai Po Sewage Treatment Works Stage 5 Phase 2B

Monthly EM&A Report — April 2014

EXECUTIVE SUMMARY

Introduction

1.  This is the 34™ monthly Environmental Monitoring and Audit (EM&A) Report
prepared by Cinotech Consultants Limited for DSD Contract no. DE/2009/09 “Supply
and Installation of Electrical and Mechanical Equipment for Tai Po Sewage Treatment
Works Stage 5 Phase 2B”. This report documents the findings of EM&A Works
conducted in April 2014.

2. The major site activities undertaken in the reporting month included:

E&M installation of FC No.7B to 10B;

Testing of RAS Pump No.4 at Stage IV RAS Pumping Station;

E&M installation of Aeration Tank No. 5,6 & 7;

RAS pipework installation at Pipe Gallery for new Aeration Tanks No.5 to 7;
BS & FS installation at Pipe Gallery for new Aeration Tanks No.5 to 7;

Dry test of Primary Sedimentation Tank No.5;

E&M installation at Pipe Gallery for new PST No.5;

BS & FS installation at Pipe Gallery for new PST No.5;

Dismantle work for existing Air Blower No.1;

E&M installation of filtrate treatment plant (SBR);

T&C of new Centrifuge No.4 for Sludge Thickening System;

Installation of mechanical screen and shaftless conveyor at Stage IV Screening
House;

Installation of Screw Pump No.4 at Stage IV Inlet Works; and
e E&M installation for new Sludge Digestion Tank No.3.

Environmental Monitoring and Audit Works

3. Environmental monitoring and audit works for the Project were performed regularly as
stipulated in the Final EM&A Manual and the results were checked and reviewed. The
implementation of the environmental mitigation measures, Event Action Plans and
environmental complaint handling procedures were also checked.

4. Summary of the events and action taken in the reporting month is tabulated in Table I.

Table I Summary Table for Events Recorded in the Reporting Month
Parameter No. of Exceedance No. of .Event§ Action Taken
Action Level | Limit Level Due to this Project
1-hr TSP 0 0 0 N/A
24-hr TSP 0 0 0 N/A
Noise 0 0 0 N/A

MA10069\1404\1404_E&M _ep140519_v2 1 Cinotech



Jardine Engineering Corporation Ltd.

Contract No. DE/2009/09
Supply and Installation of Electrical and Mechanical Equipment

for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

Environmental Licenses and Permits

5. Environmental related licenses/permits granted to the Project include the Environmental
Permit (EP) for the Project.

Key Information in the Reporting Month

6. Summary of key information in this reporting month is tabulated in Table II.
Table 11 Summary Table for Key Information in the Reporting Month
Event Event Details Action Taken Status Remark
Number Nature
Complaint received 0 - N/A N/A -
Changes to the
assumptl(?ns and key' 0 . N/A N/A .
construction / operation
activities recorded
Monthly EM&A | Submitted to EPD on
1 Report 23" April 2014 N/A
(March 2014) (EP condition 6.6)
Status of submissions
under EP
Quarterly EM&A | Submitted to EPD on
1 Report 28" April 2014 N/A
(Jan - Mar 2014) (EP condition 6.6)
Notifications of any
summons & 0 - N/A N/A -
prosecutions
MA10069\1404\1404_E&M _ep140519_v2 2 Cinotech




Jardine Engineering Corporation Ltd. Contract No. DE/2009/09

Supply and Installation of Electrical and Mechanical Equipment
for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

Future Key Issues

7. Major site activities for the coming two months will include:

E&M installation of FC No.7B to 10B;

Testing of RAS Pump No.4 at Stage IV RAS Pumping Station;

Dismantle work for existing RAS Pump No.1&3 at Stage IV RAS Pumping Station;
E&M installation of Aeration Tank No. 5, 6 & 7;

BS & FS installation at Pipe Gallery for new Aeration Tanks No.5 to 7;

E&M installation at Pipe Gallery for new PST No.5;

BS & FS installation at Pipe Gallery for new PST No.5;

Civil Work for New Air Blower No.1;

T&C of new Centrifuge No.4 for Sludge Thickening System;

Installation of mechanical screen and shaftless conveyor at Stage IV Screening
House;

Installation of Screw Pump No.4 at Stage IV Inlet Works; and

E&M installation for new Sludge Digestion Tank No.3.

8. The future environmental concerns are air quality, noise impacts and waste
management from construction works.

MA10069\1404\1404_E&M _ep140519_v2 3 Cinotech



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09

Supply and Installation of Electrical and Mechanical Equipment
for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

1.1

1.2

1.3

1.4

INTRODUCTION

Background

Tai Po Sewage Treatment Works (TPSTW) is located within the Tai Po Industrial
Estate. It currently comprises four Stages: I, II, IVA and IVB works. The TPSTW -
Stage V aims to upgrade the existing STW to provide additional sewage treatment
capacity from the present design flow of 88,000 m3/day to 130,000 m*/day to meet the
demands of both the existing and future developments, and to meet the revised
discharge license requirements.

The TPSTW Stage V, Phase I and Phase II are Designated Projects under the
Environmental Impact Assessment Ordinance (Cap. 449) with the same EIAO Register
No. AEIAR - 081/2004. A study of environmental impact assessment (EIA) was
undertaken to evaluate various environmental impacts associated with the works within
these two Designed Projects. An EIA Report as well as an Environmental Monitoring
and Audit (EM&A) Manual were approved by the Environmental Protection
Department (EPD) on 28 October 2004.

The Stage V works will be implemented in 2 phases. The design capacities of Phase |
and Phase II works are 100,000 m>/d and 130,000 m’/d respectively. An Environmental
Permit (EP) No. EP-265/2007 was issued on 22 March 2007 for the TPSTW Stage V
Phase II to the Drainage Services Department (DSD) as the Permit Holder. The project
“Tai Po Sewage Treatment Works — Stage V Phase IIB” formed part of the Phase II
works, includes additional secondary treatment process units ( 1 primary clarifier; 3
bioreactors and 2 final clarifiers) in TPSTW for its future extended plant design capacity
of 120,000 m3/day. A master construction programme of the Project is provided in
Appendix M. A site layout plan is provided in Figure 1.1. The construction activities
of the Project commenced on 16 May 2011.

Cinotech Consultants Ltd. was commissioned by the Contractor as the Environmental
Team (ET) to undertake the EM&A works for the Project. Dr. Priscilla CHOY of
Cinotech Consultants Ltd. was appointed as the ET Leader as per the Condition 2.1 of
the EP. Ove Arup and Partners Hong Kong Limited was appointed as the IEC under
Condition 2.2 of the EP. This is the 34™ monthly EM&A report summarizing the
EM&A works for the Project in April 2014.

MA10069\1404\1404_E&M _ep140519_v2 4 Cinotech



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09
Supply and Installation of Electrical and Mechanical Equipment

for Tai Po Sewage Treatment Works Stage 5 Phase 2B

Monthly EM&A Report — April 2014

Project Organizations

1.5 Different parties with different levels of involvement in the project organization include:

« Project Proponent / Engineer’s Representative (ER) — Drainage Services Department

« Environmental Team (ET) — Cinotech Consultants Ltd.

« Independent Environmental Checker (IEC) — Ove Arup and Partners Hong Kong
Limited

« Contractor — Jardine Engineering Corporation Ltd.

1.6  The responsibilities of respective parties are detailed in Section 1.10 of the Final EM&A
Manual of the Project.

1.7 The Project Organization during Construction Phase

Engineer J Independent checker
(DSD) (Environment) S
| ~
f I
o |
Report ~~__ ) | Report .
|
Contractor Environmental team =~ }
1.8 The key contacts of the Project are shown in Table 1.1.
Table 1.1 Key Project Contacts
Party Role Name Position Phone No. Fax No.
Mr. TONG Sau Kit Senior Engineer 2594 7304
DSD | E&M Branch iy “op Ho Engineer 26607638 | 20278332
Dr. Priscilla CHOY ET Leader 2151 2089
Cinotech | Ervironmental | np pqmond PUT Project Coordinatorand | 51 5035 | 3107 1388
Team Audit Team Leader
Mr. Henry LEUNG Monitoring Team Leader 2151 2087
Independent | Mr. Coleman NG Independent 2268 3097
§ Environmental Checker
Arup Environmental Assistant to Independent 2865 6493
Checker Mr. Ken LEE ssistatlt fo mdepende 2268 3573
Environmental Checker
E&M Mr. Alex LAW Project Manager 9312 8659
JEC Contractor Mr. Kim Hung LAU Site Agent 6393 7548 | 2887 9090
Mr. Brendan CHAN Environmental Officer 6892 0956

MA10069\1404\1404_E&M _ep140519_v2 5 Cinotech




Jardine Engineering Corporation Ltd. Contract No. DE/2009/09
Supply and Installation of Electrical and Mechanical Equipment

for Tai Po Sewage Treatment Works Stage 5 Phase 2B

Monthly EM&A Report — April 2014

Construction Programme

1.9 The site activities undertaken in the reporting month were:

E&M installation of FC No.7B to 10B;

Testing of RAS Pump No.4 at Stage IV RAS Pumping Station;

E&M installation of Aeration Tank No. 5, 6 & 7;

RAS pipework installation at Pipe Gallery for new Aeration Tanks No.5 to 7;
BS & FS installation at Pipe Gallery for new Aeration Tanks No.5 to 7;

Dry test of Primary Sedimentation Tank No.5;

E&M installation at Pipe Gallery for new PST No.5;

BS & FS installation at Pipe Gallery for new PST No.5;

Dismantle work for existing Air Blower No.1;

E&M installation of filtrate treatment plant (SBR);

T&C of new Centrifuge No.4 for Sludge Thickening System;

Installation of mechanical screen and shaftless conveyor at Stage IV Screening
House;

Installation of Screw Pump No.4 at Stage IV Inlet Works; and

e E&M installation for new Sludge Digestion Tank No.3.

MA10069\1404\1404_E&M _ep140519_v2 6 Cinotech



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09

Supply and Installation of Electrical and Mechanical Equipment
for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

Summary of EM&A Requirements

1.10 The EM&A programme requires construction phase air quality and noise monitoring as
well as environmental site audits. The EM&A requirements are described in the
following sections, including:

All monitoring parameters;

Action and Limit levels for all environmental parameters;

Event / Action Plans;

Environmental mitigation measures, as recommended in the project EIA study final
report; and

Environmental requirements in contract documents.

1.11 The advice on the implementation status of environmental protection and pollution
control/mitigation measures is summarized in Section 6 of this report.

1.12 This report presents the monitoring results, observations, locations, equipment, period,
methodology and QA/QC procedures of the required monitoring parameters, namely air
quality and noise as well as audit works for the Project in the reporting month.

MA10069\1404\1404_E&M _ep140519_v2 7 Cinotech



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09

Supply and Installation of Electrical and Mechanical Equipment
for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

2.1

2.2

2.3

AIR QUALITY MONITORING

Monitoring Requirements

Monitoring of 1-hour and 24-hour Total Suspended Particulates (TSP) was conducted to
monitor the air quality during construction phase. Appendix A shows the established
Action/Limit Levels for the environmental monitoring works.

In accordance with Section 2.30 of the EM&A Manual, a baseline checking of ambient
TSP levels shall be carried out every six months at each monitoring station, when no
dusty works activities are in operation. The number and location of monitoring stations
and parameters shall be reviewed by ET Leader every three months according to section
8.8 of EM&A Manual.

Monitoring Locations

Impact air quality monitoring was conducted at the 3 monitoring stations, as shown in
Figure 1.2. Table 2.1 describes the locations of the air quality monitoring stations.

Table 2.1 Locations for Air Quality Monitoring

Monitoring Stations Description Location of Measurement
CAM1 Government Staff Quarters Rooftop
. o On the site boundary just next to the
CAM2 Hung Hing Printing Centre Hung Hing Printing Centre
CAM3 Talcon Industrial Lid. On the site boundary just next to

Talcon Industrial Ltd.

Monitoring Equipment

2.4 Table 2.2 summarizes the equipment used for the air quality monitoring.

2.5

Table 2.2 Air Quality Monitoring Equipment

Equipment Model and Make Qty.
Graseby GMW 2310 HVS, Model GS-2310105-1, ’
HVS Serial no. 10239 and 0810
Tisch Environmental, Inc.; Model no. TE-5170, 1
Serial no. 1704
Calibrator TISCH.; Model no. TE-5025A 1

Serial no. 0993

Monitoring Parameters, Frequency and Duration

Table 2.3 summarizes the monitoring parameters and frequencies of impact dust
monitoring for the whole construction period.

MA10069\1404\1404_E&M _ep140519_v2 8 Cinotech



Jardine Engineering Corporation Ltd. Contract No. DE/2009/09

Supply and Installation of Electrical and Mechanical Equipment
for Tai Po Sewage Treatment Works Stage 5 Phase 2B
Monthly EM&A Report — April 2014

2.6

2.7

2.8

2.9

Table 2.3 Impact Dust Monitoring Parameters, Frequency and Duration

Monitoring Stations | Parameter Duration Period Frequency

CAMI, CAM?2 and 1-hour TSP 1 hour |During daytime period | 3 times / 6-day
CAM3 24-hour TSP 24 hours 24 hours Once / 6-day

Monitoring Methodology and QA/QC Procedure

Instrumentation

High Volume Samplers (HVS) connected with appropriate sampling inlets were
employed for air quality monitoring. Each sampler was composed of a motor, a filter
holder, a flow controller and a sampling inlet and its performance specification complies
with that required by USEPA Standard Title 40, Code of Federation Regulations
Chapter 1 (Part 50).

HYVS Installation

The following guidelines were adopted during the installation of HVS:

« Sufficient support was provided to secure the samplers against gusty wind.